Chicago

Pneumatic

Spare parts list

Trench compactor
TR 850, TR 630

Valid from serial number
TR 850 Hatz 850 mm (33.46 in.) 18502001
TR 630 Hatz 630 mm (24.80 in.) 18502001

(—
Ve




TR 850, TR 630

9800 1263 01



TR 850, TR 630 Contents

Contents

General information. ... ... .. . . . e 5

Spare parts List. ... ... ... 6
Engine frame and COVErS . ... ..ttt e e 6
Engine hood and noise SUPression. ... ...ttt e e 8
Lower frame, drums and SCrapers. . ... ..ottt ittt 10
Eccentric element. ... ... 12
Engine installation . ... ... i e 14
ENgine .o e 16
Fuel tank and fuel system. . ... ..ot e 18
Hydraulic system, hydraulic pump and cooler.......... . ... i ... 20
Hydraulic system, drum moOtors. .. ...ttt e 22
Hydraulic system, hydraulic oil tank......... ... o i i i 24
Hydraulic pump installation. ......... i 26
Drum motor. ... 28
Hydraulic block. ... ..o 30
Radio transmitter and battery installation. ............ .. . i i 32
Fuses and radio receiver installation .......... ... .. .. o i i il 34
Front push StOp ..ottt 36
Rear PUSH STOP. ..ottt e 38
Handbrake ... ... 40
Labels. o 42

KIS, . e e 44
Oneyearservice Kit. . ... e 44
Seal Kit, drum MOTOr. . .ot i e it e e e e e e 44
Shock absorber repair kit. . ... o 44
Drum Kit 630 MM (24.8 IN.). oottt ittt e e e e e 45

9800 1263 01 3



Spare parts list TR 850, TR630

4 9800 1263 01



TR 850, TR 630 Spare parts list

General information

This spare parts list applies to the following:

Part number Description
3382 0000 90 TR 850 Hatz 850 mm (33.46 in.)
3382 0000 91 TR 630 Hatz 630 mm (24.80 in.)

Use only authorized parts. Any damage or malfunction caused by the use of
unauthorized parts is not covered by Warranty or Product Liability.

Any unauthorized use or copying of the contents or any part thereof is prohibited.
This applies in particular to trademarks, model denominations, part numbers, and
drawings.

Instructions for use

This spare parts list contains no safety regulations and is merely intended to assist
in the ordering of spare parts.

For information about operating, servicing, or repairing, the relevant Safety and
operating instructions must be consulted at all costs.

Please observe the safety instructions listed in the relevant Safety and operating
instructions!

9800 1263 01 5



Spare parts list TR 850, TR630

Spare parts list

Engine frame and covers

6 9800 1263 01



TR 850, TR 630 Spare parts list
No. Description Remark Quantity Part number
1 Rear cover 1 33820108 13
2 Screw M8 x 16 mm 8.8 A2K 2 -

3 Lock nut M8 2 -
4 Cover 1 33820108 18
5 Service cover 1 33820108 19
6 Grab handle 1 4700 2822 84
7 Hood bumper 1 4700 4500 66
8 Hinge 2 4700 9286 32
9 Screw M6 x 20 mm 10.9 GEOMET® 12 47005130 12
10 Washer 8.4 x16 x 1.5 mm 16 -
0.33 x 0.63 x 0.06 in. 300 HV
11 Screw M8 x 16 mm 8.8 A2K 14 -
12 Screw M5 x 18 mm 8.8 A2K 2 -
13 Lock nut M5 1SO7040 2 -
14 Washer 6.4x12x 1.5 mm 16 -
0.25 x 0.47 x 0.06 in. 300 HV
15 Lock nut M6 1SO7040 14 -
16 Screw M8 x 40 mm 8.8 A2K 2 -
17 Shock absorber 1 4700 7913 73
18 Screw M10 x 12 mm 8.8 A3K 1 -
19 Washer 10.5x22x2 mm 17 -
0.41 x 0.87 x 0.08 in. 300 HV
20 Bracket 1 4700 3897 72
21 Screw M6 x 25 mm 8.8 A2K 2 -
22 Washer 5.3x10x 1 mm 2 -
0.21 x 0.39 x 0.04 in. 300 HV
23 Engine frame 1 33820108 10
24 Shock absorber 4 4700 2880 63
25 Washer 13x24 x2mm 7 -
0.51 x 0.98 x 0.08 in. 300 HV
26 Lock nut M12 ISO7040 4 -
27 Screw M12 x 45 mm 8.8 A3K 9 -
28 Screw M12 x 25 mm 8.8 A3K 8 -
29 Shim 4 4700 2884 01
30 Screw M10 x 40 mm 8.8 A3K 8 -
31 Lock nut M10 ISO7040 8 -
32 Washer 13 x24 x 6 mm 8 -
0.51 x 0.95 x 0.16 in. 300 HV
33 Fuel tank 1 -
34 Hydraulic oil tank 1 -
GEOMET is a registered trademark of Nof Metal Coatings North America Inc.
9800 1263 01 7



Spare parts list TR 850, TR630

Engine hood and noise supression

6 \’\

\

\

3 \
\
30 |

8 9800 1263 01



TR 850, TR 630 Spare parts list
No. Description Remark Quantity Part number
1 Hood 1 33820108 17
2 Air inlet 1 3382 0107 90
3 Nut M8 A2K 2 -

4 Grab handle 1 4700 2822 84
5 Bracket 1 4700 3897 71
6 Spacer 2 4700 2884 09
7 Insulating plate 1 4700 2881 82
8 Insulating plate 1 4700 3772 45
9 Insulating plate 1 4700 2881 85
10 Insulating plate 1 4700 2881 87
11 Insulating plate 1 4700 2881 88
12 Insulating plate 1 4700 2881 94
13 Insulating plate 1 4700 2882 04
14 Insulation 1 4700 3898 30
15 Insulation 1 4700 3898 31
16 Insulation 1 4700 3899 09
17 Insulating washer 20 4700 3734 76
18 Edge trim 610 mm 2 4700 2883 56

24.02 in.
19 Protection 3 4700 5005 05
20 Edge trim 900 mm 1 4700 2020 56

35.43 in.
21 Nut 1 4700 3819 46
22 Screw M6 x 20 mm 8.8 A2K 2 -
23 Screw 1 -
24 Washer 6.4x12x1.5mm 6 -

0.25x 0.47 x 0.06 in. 300 HV
25 Washer 7 -
26 Washer 8.4 x 16 x 1.5 mm 2 -

0.33 x 0.63 x 0.06 in. 300 HV
27 Nut 7 4700 5700 04
28 Washer 17 x 30 x 3 mm 1 -

0.70 x 1.18 x 0.12 in. 300 HV
29 Washer 7 4700 5130 08
30 Screw M8 x 16 mm 10.9 GEOMET® 4 4700 5130 09
31 Screw 2 4700 5080 48
32 Hinge 2 3382 0108 28
33 Plate 4 4700 3765 20
34 Bracket 2 4700 3765 21
35 Washer 10.5x22 x 2 mm 12 -

0.41 x 0.87 x 0.08 in. 300 HV
36 Screw M10 x 50 mm 8.8 A3K 7 -
37 Wire 1 4700 2864 09
38 Washer 2 4700 2864 10
39 Nut M6 1SO7040 4 -
40 Screw 2 4700 5130 17
41 Screw M10 x 50 mm 8.8 A3K 6 -
42 Nut 1 4812 0704 75

GEOMET is a registered trademark of Nof Metal Coatings North America Inc.

9800 1263 01



Spare parts list TR 850, TR630

Lower frame, drums and scrapers

10 9800 1263 01



TR 850, TR 630 Spare parts list
No. Description Remark Quantity Part number
1 Lower frame 1 4700 3796 28
2 Drum 630 mm 4 4700 2883 59

24.80 in.
3 Drum 850 mm 4 4700 2883 52
33.46 in.
4 Cover 4 4700 2863 87
5 Screw M8 x 35 mm 8.8 A2K 24 -
Washer 21 x 36 x 3 mm 40 -
0.83 x 1.42 x 0.24 in. 300 HV
7 Screw M20 x 45 mm 8.8 A9K 40 -
Drum motor 4 -
9 Lock nut M16 12.9 DURLOCK® 18 4700 2861 96
10 Washer 17 x 30 x 3 mm 47 -
0.70x 1.18 x 0.12 in. 300 HV
1 Washer 10.5x22x2mm 8 -
0.41 x 0.87 x 0.08 in. 300 HV
12 Screw M10 x 30 mm 8.8 A3K 8 -
13 Screw M16 x 90 mm 10.9 GEOMET® 18 4700 9247 62
14 Scraper 630 mm 4 4700 3931 50
24.80 in.
15 Scraper 850 mm 4 4700 3796 25
33.46 in.
16 Scraper 630 mm 4 4700 3931 51
24.80 in.
17 Scraper 850 mm 4 4700 3796 26
33.46 in.
18 O-ring 26.2 x 3.0 mm 11 4700 1600 09
1.03 x0.12in.
19 Screw M12 x 75 mm 10.9 GEOMET® 4700 9476 91
20 Washer 13x24 x2 mm 16 -
0.51 x 0.98 x 0.08 in. 300 HV
21 Lock nut M12 DIN985 8 -
22 Screw M8 x 40 mm 8.8 A2K 16 -
23 Washer 8.4x16x 1.5 mm 16 -
0.33 x 0.63 x 0.06 in. 300 HV
24 Shock absorber 2 3382 0105 98
25 Lifting eye 1 4700 3780 39
26 Screw M16 x 55 mm 10.9 GEOMET® 12 4700 9284 44
27 Protecting plate 1 4700 3780 15
28 Protecting plate 1 4700 3780 14

DURLOCK is a registrered trademark of Deepak Fasteners (Shannon) Limited.
GEOMET is a registered trademark of Nof Metal Coatings North America Inc.

9800 1263 01 11






TR 850, TR 630 Spare parts list
No. Description Remark Quantity Part number
1 Housing 1 4700 2880 65
2 Cover 1 4700 2880 67
3 Screw M12 x 40 mm 8.8 A3K 6 -

4 Snap ring 1 4700 1500 28
5 Bearing 2 4700 9032 33
6 Plate 1 4700 2882 41
7 Eccentric shaft 1 4700 2880 68
8 Cylindric pin 2 4700 6280 25
9 Plate 1 4700 2882 32
10 Bearing housing 1 4700 2880 60
11 Screw M12 x 30 mm 8.8 A3K 6 -

12 Nut Supplied with hydraulic motor 1 -

13 Coupling 1 4700 3897 37
14 Hydraulic motor 1 -

15 Washer 10.5x22 x4 mm 2 -

0.41 x 0.87 x 0.16 in. 300 HV

16 Screw M10 x 30 mm 8.8 A3K 2 4700 5080 29
9800 1263 01 13



Spare parts list TR 850, TR630

Engine installation

14 9800 1263 01



TR 850, TR 630

Spare parts list

No. Description Remark Quantity Part number
1 Engine 1 -
2 Washer 13x24 x2 mm 8 -
0.51 x 0.98 x 0.08 in. 300 HV
3 Screw M10 x 40 mm 8.8 A3K 8 -
4 Air filter, complete See section engine 1 -
5 Bracket 1 4700 3886 56
6 Screw M8 x 20 mm 8.8 A2K 2 -
7 Washer 8.4x16x 1.5 mm 5 -
0.33 x 0.63 x 0.06 in. 300 HV
8 Soleniod See section engine 1 -
9 Bracket 1 4700 9406 09
10 Screw M8 x 16 mm 8.8 A2K 1 -
1" Washer 10.5x22x2 mm 9 -
0.41 x 0.87 x 0.08 in. 300 HV
12 Pipe clamp 1 4700 9211 19
13 Edge trim 560 mm 1 4700 2877 24
22.05in.
14 Plate 1 4700 2881 17
15 Plate 1 4700 2881 16
16 Edge trim 560 mm 1 4700 2877 24
22.05in.
17 Screw M6 x 16 mm 8.8 A2K 8 -
18 Nut M6 8 -
19 Washer 6.4x12x1.5mm 16 -
0.25 x 0.47 x 0.06 in. 300 HV
20 Gasket 1 4700 3781 47
21 Gasket 1 4700 3781 46
22 Plate 1 4700 2883 53
23 Plate 1 4700 2883 54
24 Rubber strip 120 mm 2 4700 2970 18
4.72 in.
25 Plate 1 4700 3896 06
26 Gasket 1 4700 2883 32
27 Key 2 4700 2884 16
28 Key 1 4700 3933 59
29 Plate 1 4700 3818 03
30 Screw M10 x 65 mm 8.8 A3K 2 -
31 Lock washer 1 4700 3838 39
32 Screw M8 x 14 mm 8.8 A2K 4 -
33 Edge trim 430 mm 1 4700 2881 77
16.93 in.
34 Edge trim 560 mm 1 4700 2877 24
22.05in.
35 Screw M6 x 30 mm 8.8 A2K 6 -
36 Washer 6.4x 18 x 1.6 mm 6 -
0.25 x 0.71 x 0.06 in.
37 Air guide 1 4700 2880 98
38 Screw M10 x 25 mm 8.8 A3K 6 -
39 Rubber strip 100 x 25 x 10 mm 2 4700 2020 46
3.94 x0.98 x 0.39in.
9800 1263 01 15



Spare parts list

TR 850, TR 630

Engine

16

10
1112113[14]15

9800 1263 01



TR 850, TR 630 Spare parts list
No. Description Remark Quantity Part number
1 Hose 880 mm 1 4700 7922 47

34.66 in.
2 Hose clamp 4 4700 3130 08
3 Hose protection 1 4700 2883 21
4 Hose 440 mm 1 4700 7922 47
17.32 in.
5 Insulation 350 mm 1 4700 3950 68
13.78 in.
6 Cable tie 2 4700 7926 53
7 Exhaust pipe 1 4700 3950 64
8 Clamp 1 4700 3131 21
9(10,16-25)  Engine, complete 1 4700 3952 48
10(11-15) Air filter, complete 1 4700 2395 95
1" Housing 1 -
12 Air filter 1 4700 2395 96
13 Nut 1 4700 2395 97
14 Cover 1 4700 2395 98
15 Evacuator valve 1 4700 2395 99
16 Bracket 1 4700 9406 47
17 Arm 1 4700 9406 46
18 Soleniod 1 4700 9404 17
19 Screw M6 x 55 mm 8.8 A2K 2 -
20 Washer 6.4x12x 1.5 mm 2 -
0.25 x 0.47 x 0.06 in. 300 HV
21 Arm 1 -
22 Lever 1 -
23 Soleniod 1 47009402 18
24 Silencer 1 4700 2395 92
25 Engine 1 -
26 Screw M4 x 20 mm 8.8 A2K 2 -
27 Plug 1 4700 2304 00
28 Washer 14 x 20 x 1.5 mm 1 -
0.55 x 0.79 x 0.06 in. 300 HV
29 Connector 1 4700 2882 36
30 Hose 1 4700 2873 36
31 Screw M6 x 40 mm 8.8 A2K 2 -
32 Clip 2 4700 2811 18
33 Nut M8 2 -
34 Shock absorber 2 4700 2883 29
35 Screw M8 x 10 mm 8.8 A2K 2 -
36 Bracket 2 4700 3784 48
37 Clamp 2 4700 2395 93
9800 1263 01 17



Spare parts list TR 850, TR630

Fuel tank and fuel system

B—as

18 9800 1263 01



TR 850, TR 630 Spare parts list
No. Description Remark Quantity Part number
1 Fuel tank 1 33820108 16
2 Banjo nipple 1 4700 9011 21
3 Banjo nipple 1 4700 3340 41
4 Copper washer 14 x 20 x 1.5 mm 2 -

0.55 x 0.79 x 0.06 in.
5 Copper washer 8x12x 1.0 mm 2 -

0.31 x 0.47 x 0.04
6 Hollow screw M14 1 4700 3301 71
7 Hollow screw M14 1 4700 2301 95
8 Shock absorber 1 4700 2884 74
9 Hose clamp 1 4700 2837 11
10 Screw M8 x 16 mm 8.8 A2K 1 -
1" Washer 8.4x16x 1.5 mm 3 -

0.33 x 0.63 x 0.06 in. 300 HV
12 Fuel filter 1 4700 2383 60
13 Fuel hose 1 4700 2396 73
14 Fuel hose 1 4700 9383 32
15 Fuel hose 2 4700 9406 12
16 Fuel hose Supplied with engine. 1 -
17 Spacer 1 4700 3896 03
18 Screw M8 x 50 mm 8.8 A2K 2 -
19 Spacer 1 4700 2883 01
20 Bracket 1 4700 2884 47
21 Nut M8 2 -
22 Fuel filter 1 4700 2396 02
23 Hollow screw 1 4700 2383 82
24 Injection pump 1 -
25 Fuel hose 1 4700 2383 56
26 Fuel hose 2 4700 9406 10
27 Fuel hose 1 4700 2383 53
28 T-connection 2 4700 9406 11
29 Washer 2 4700 7484 78
30 Banjo nipple 2 4700 2383 63
31 Nipple 1 4700 2383 47
32 Washer 4 4700 9369 07
33 Fuel cap 1 4700 3734 60
34 Washer 16.7 x 24 x 1.5 mm 1 -

0.66 x 0.94 x 0.06 in. TYPE A, M16
35 Plug M16 1 4700 2321 43

9800 1263 01

19



Spare parts list TR 850, TR630

Hydraulic system, hydraulic pump and cooler

C 00
(G

20 9800 1263 01



TR 850, TR 630 Spare parts list
No. Description Remark Quantity Part number
1 Fan 1 4700 3823 15
2 Oil cooler 1 4700 3943 62
3 Nut M8 A2K 2 -

4 Bracket 1 33820107 97
5 Connection block 1 4700 3897 38
6 Hydraulic pump 1 4700 3882 23
7 Measuring nipple Connected to port "M1" and "M2" 2 4700 9234 05
8 Connector G¥% in. x 46 -16 in. UNF 5 4700 7914 04
9 Connector G%in. x %6 -16 in. UNF 3 4700 7914 07
10 T-connection 1 4700 7917 92
1 Connector 2 4700 3772 38
12 Elbow G%in. x 46 -16 in. UNF 1 4700 7913 99
13 Plug 1 4700 7917 14
14 Hydraulic hose Connected to port "P2" 1 4700 4836 32
15 Hydraulic hose Connected to port "P" 1 4700 4836 87
16 Reducer 1 4700 7917 91
17 Hydraulic hose Connected to port "T" 1 4700 4836 38
18 Screw M6 x 70 mm 8.8 A2K 2 -
19 Screw M10 x 120 mm 8.8 A3K 4 -
20 Screw M10 x 25 mm 8.8 A3K 2 -
21 Screw M8 x 60 mm 8.8 A2K 3 -
22 Washer 10.5x22 x 2 mm 1 -
0.41 x 0.87 x 0.08 in. 300 HV
23 Washer 10.5x22 x4 mm 8 -
0.41 x 0.87 x 0.16 in. 300 HV
24 Screw M10 x 45 mm 10.9 GEOMET® 1 4700 5130 23
25 Clamp 1 4700 9037 03
26 Screw M10 x 30 mm 8.8 A3K 2 -
27 Screw M8 x 30 mm 8.8 A2K 2 -
28 Washer 8.4 x 16 x 3 mm 9 -
0.33x 0.63 x 0.12 in. 300 HV
29 Hydraulic hose Connected to port "P1" 1 4700 4836 27
30 Screw M8 x 80 mm 8.8 A2K 1 -
31 Hydraulic hose 1 4700 4836 86
32 Hydraulic hose 1 4700 4836 85
33 Washer 8.4x16x 1.5mm 2 -
0.33 x 0.63 x 0.06 in. 300 HV
34 Hydraulic pump 1 -
GEOMET is a registered trademark of Nof Metal Coatings North America Inc.
9800 1263 01 21



TR 850, TR 630

Spare parts list

Hydraulic system, drum motors

9800 1263 01

22



TR 850, TR 630 Spare parts list
No. Description Remark Quantity Part number
1 Hose holder 6 4700 2881 61
2 Cover plate 4 4700 2881 62
3 Bracket 1 4700 3885 20
4 Screw M8 x 45 mm 8.8 A2K 2 -

5 Elbow 90° G% in. x 46 -16 in. UNF 8 47007913 98
6 Conncetor 2 4700 7914 04
7 Elbow 90° G% in. x 46 -16 in. UNF 2 4700 7913 99
8 Elbow 90° G% in. x %6 -18 in. UNF 1 4700 7913 97
9 Hydraulic hose Connected to port "B3" 1 4700 4836 29
10 Hydraulic hose Connected to port "B1" 1 4700 4836 71
11 Hydraulic hose 1 4700 4836 31
12 Hydraulic hose 1 4700 4836 32
13 Hydraulic hose 1 4700 4836 33
14 Hydraulic hose Connected to port "A3" 1 4700 4836 34
15 Hydraulic hose Connected to port "A2" 1 4700 4838 92
16 Hydraulic hose Connected to port "B2" 1 4700 4836 36
17 Hydraulic hose 1 4700 4836 41
18 Screw M8 x 80 mm 8.8 A2K 2 -

19 Nut M8 2 4700 5860 03
20 Conncetor 8 4700 7914 04
21 T-connection 16 UNF 1 4700 7914 14
22 Washer 10.5 x22 x 2 mm 2 -

0.41 x 0.87 x 0.08 in. 300 HV
23 Screw M10 x 25 mm 8.8 A3K 2 -
24 Washer 8.4x16x 1.5 mm 2 -
0.33 x 0.63 x 0.06 in. 300 HV

25 Connection block 1 -

26 Hudraulic motor 1 4700 3895 22
27 Hydraulic block 1 -

28 Hydraulic hose Connected to port "A3" 1 4700 4836 34
29 Hydraulic hose Connected to port "B1" 1 4700 4836 71

9800 1263 01

23



Spare parts list TR 850, TR630

Hydraulic system, hydraulic oil tank

24 9800 1263 01



TR 850, TR 630 Spare parts list
No. Description Remark Quantity Part number
1 Hydraulic oil tank 1 33820108 14
2 Insulation 1 4700 3899 48
3 Insulation 1 4700 3766 42
4 Hose clamp 4 4700 3130 35
5 Hydraulic hose 1 4700 3765 80
6 Hydraulic hose 1 4700 3765 81
7 Screw M8 x 70 mm 8.8 A2K 1 -

8 Plate 1 4700 7919 32
9 Hose holder 1 4700 7922 15
10 Plug M16 1 4700 2321 43
11 Washer sealing 16.7 x 24 x 1.5 mm 1 -
0.66 x 0.94 x 0.06 in. TYPE A, M16
12 O-ring @10 mm 1 4700 3885 14
0.39in.
13 Cover 1 33820108 15
14 Washer 8.4x16x1.5mm 12 -
0.33 x 0.63 x 0.06 in. 300 HV
15 Screw M8 x 12 mm 8.8 A2K 12 -
16 Spacer 1 4700 3884 00
17 Air breather 1 4700 3831 94
18 Nut M16 1 -
19 Stud 1 4700 3896 04
20 Shock absorber 1 4700 2884 60
21 T-connenction 1 4700 7917 93
22 Hydraulic hose 1 4700 4836 42
23 Elbow G%2in. x %6 in. UNF 1 4700 7917 61
24 Elbow G%in. x %6 in. UNF 1 4700 7914 00
25 O-ring 18 x 2.6 mm 1 4700 1601 55
0.71 x0.10 in. (70 shore)
26 Connector G% in. x %e in. UNF 1 4700 7916 31
27 Screw M6 x 40 mm 8.8 A2K 3 -
28 Flange 1 4700 3765 47
29 O-ring 61.9 x 3.5 mm 1 4700 9043 75
2.44 x 0.14 in. (70 shore)
30(31-32) Hydraulic oil filter, complete 1 4700 2884 69
31 Housing 1 -
32 Filter 1 4700 9353 77
33 Screw M10 x 20 mm 8.8 A3K 2 -
34 Washer 10.7 x 16 x 1.5 mm 2 -
0.42 x 0.62 x 0.06 in. Type A
35 Plug G%in. 1 4700 4991 27
36 Screw M10 x 16 mm 8.8 A3K 1 4700 5000 43
37 Copper washer 10.0x14.0 x 1.0 mm 1 -
0.39 x 0.55 x 0.04 in.
9800 1263 01 25



Spare parts list TR 850, TR630

Hydraulic pump installation

26 9800 1263 01



TR 850, TR 630

Spare parts list

No. Description Remark Quantity Part number
1(2-6) Flexible clutch, complete 1 4700 9392 30
2 Threaded insert 1 4700 9095 28
3 Engine hub 1 4700 9406 91
4 Washer Supplied with flexible clutch, complete 1 -

5 Screw Supplied with flexible clutch, complete 1 -

6 Clutch housing 1 4700 2396 00
7(8-9) Pump hub, complete 1 4700 2396 01
8 Hub 1 -

9 Screw Supplied with pump hub, complete 1 -

10 Adapter Supplied with diesel engine 1 4700 2396 05
11 Washer Supplied with diesel engine 4 -

12 Screw Supplied with diesel engine 4 -

13 Hydraulic pump 1 4700 3882 23
14 Washer 10.5 x 22 x 4 mm 2 -

0.41 x 0.87 x 0.16 in. 300 HV
15 Screw M10 x 30 mm 8.8 A3K 2 -

9800 1263 01

27



Spare parts list

TR 850, TR 630

Drum motor

28

1
211301920[21222324 25126 2728293013 1]32343536[37138[39/40]4 14 2] 3[4 4[45

33
34[3536[37/38]3940/4 1}42]43]44]45

9800 1263 01



TR 850, TR 630 Spare parts list
No. Description Remark Quantity Part number
1(2,13,19-32,33) Drum motor, complete 1 4700 3787 00
2(3-12) Housing, complete 1 4700 9604 19
3 Shaft 1 -

4 Housning 1 -

5 Washer 1 4700 9406 20
6 Bearing 1 4700 9398 11
7 Bearing 1 4700 9406 21
8 Split ring 1 4700 9406 22
9 Spacer ring 1 4700 9398 14
10 Sealing 1 -

11 Sealing 1 -

12 Plug 1 4700 9392 19
13(14-18) Rotating group, complete 1 4700 9604 23
14 Cylinder block 1 4700 9359 81
15 Roller 8 -

16 Piston 8 -

17 Spring 8 4700 9359 83
18 Cylinder block 1 -

19 Rear housning 1 4700 9406 24
20 Distributor ring 1 4700 9406 25
21 Dowel 1 4700 9359 88
22 Plug 1 4700 9359 89
23 Spring 9 4700 9023 98
24 Spool flushing 1 4700 9406 26
25 Washer 2 4700 9398 25
26 Spring 2 4700 9359 97
27 Plug 2 4700 9359 98
28 Screw 12 4700 9360 01
29 Plug 2 4700 9360 03
30 Plug 1 4700 9360 02
31 Seal 1 4700 9406 27
32 Plug 1 4700 9406 28
33(34-45) Seal kit 1 4700 9406 44
34 Sealing 1 -

35 Sealing 1 -

36 O-ring 2 -

37 Sealing 1 -

38 Sealing 1 -

39 Sealing 1 -

40 Sealing 1 -

41 Back-up ring 1 -

42 O-ring 2 -

43 Back-up ring 1 -

44 Back-up ring 1 -

45 Sealing 1 -
9800 1263 01 29



TR 850, TR 630

Spare parts list

Hydraulic block

2[3]4]5]6]7[8]9N0

9800 1263 01

C T

30



TR 850, TR 630 Spare parts list

No. Description Remark Quantity Part number
1(2-10) Hydraulic block, complete 1 3382 0105 31
2 Main valve 1 3382 1000 78
3 High speed valve 1 3382 1000 79
4 Cross over valve 4 3382 1000 80
5 Control valve 3 3382 1000 81
6 Non return valve 4 3382 1000 82
7 Valve 1 3382 1000 83
8 Valve 1 3382 1000 84
9 Screw 12 -

10 Block 1 -

9800 1263 01 31



Spare parts list TR 850, TR630

Radio transmitter and battery installation

32 9800 1263 01



TR 850, TR 630 Spare parts list
No. Description Remark Quantity Part number
1 Tilt switch 1 4700 3887 65
2 Washer 8.4x16x 1.5 mm 6 -

0.33 x 0.63 x 0.06 in. 300 HV
3 Screw M8 x 35 mm 8.8 A2K 2 -
4 Horn 1 4700 9990 27
5 Spacer sleeve 1 4700 357278
6 Holder 1 4700 3885 74
7 Insulation 1 4700 388573
8 Insulation 1 4700 3885 77
9 Lock nut M12 ISO7040 2 -
10 Washer 13 x24 x6 mm 2 -

0.51 x 0.95 x 0.16 in. 300 HV
1" Screw M12 x 240 mm 8.8 A3K 2 -
12 Spacer sleeve 2 4700 3599 89
13 Battery 1 4700 3946 43
14 Flashing beacon 1 4811 0001 62
15 Cable harness 1 4812 0704 76
16 Screw M5 x 20 mm 8.8 A2K 8 -
17 Battery cable Connected to negative terminal of battery 1 4700 7917 52
18 Connection cable 1 4700 7910 92
19 Battery cable Connected to positive terminal of battery 1 4700 7917 51
20 Nut M4 1SO7040 4 -
21 Transmitter 1 4812 0704 01
22 Battery charger 1 4812 0704 14
23 Battery 2 4812 0704 04
24 Limit switch 2 4811 0001 79
25 Desktop charger Accessory 1 3382 1000 19
26 Screw M8 x 20 mm 8.8 A2K 2 -
27 Nut M8 A2K 2 -
28 Key ring 1 4700 3582 54
29 Wire 1 4700 3760 08
30 Cable harness 1 4812 0700 82
31 Radio transmitter cable 1 4812 0707 14
32 Screw M8 x 65 mm 8.8 A2K 4 -
33 Washer 4.3x8x0.8mm 8 -

0.17 x 0.31 x 0.03 in. 300 HV
34(35-36) Battery switch, complete 1 4700 3575 67
35 Switch 1 -
36 Handle 1 4700 9025 60

9800 1263 01 33



Spare parts list TR 850, TR630

Fuses and radio receiver installation

34 9800 1263 01



TR 850, TR 630 Spare parts list
No. Description Remark Quantity Part number
1 Control box 1 4812 0704 16
2 Buzzer 1 4700 3855 99
3 Door bumper 1 4700 7911 69
4 Screw M5 x 14 mm A2-70 7 -

5 Nut M5 4 -
6 Edge trim 260 mm 1 4700 2020 28
10.24 in.
7 Junction box 1 4700 9329 30
8 Screw M5 x 16 mm A2-70 2 -
9 Fuse box 1 4700 9012 56
10 Label 1 4811 0001 28
11 Emergency stop 1 4700 3898 39
12 Connector 1 4700 3898 40
13 Power socket 12V 1 4812 1105 60
14 Relay 5 4700 9039 56
15 Fuse 10A 3 47009012 27
16 Fuse 20 A Yellow medium 1 4700 9037 41
17 Fuse 5A 1 47009012 25
18 Fuse 30A 1 47009012 30
19 Insulation 1 4812 0706 87
20 Insulation 1 4812 0706 86
21 Electronic control uint 1 4812 0704 05
22 Bracket 2 4812 0704 43
23 Limit switch Limit switch for push stop. 2 4811 0001 79
24 Radio receiver 1 4812 0704 02
25 Washer 6.4x12x 1.5 mm 4 -
0.25 x 0.47 x 0.06 in. 300 HV
26 Screw M6 x 60 mm 8.8 A2K 4 -
27 Washer 53x10x 1 mm 4 -
0.21 x 0.39 x 0.04 in. 300 HV
28 Screw M5 x 12 mm 8.8 A2K 4 -
29 Screw M4 x 14 mm 8.8 A2K 2 -
30 Washer 0.17 x 0.31 x 0.8 mm 9 -
0.47 x 0.87 x 0.03 in. 300 HV
31 Nut M4 1SO7040 7 -
32 Protective cap 1 4811 0001 59
33 Screw M8 x 16 mm 8.8 A2K 4 -
34 Cover 1 4812 0702 22
35 Cable 1 4812 0704 77
36 Antenna 1 4812 0704 03
9800 1263 01 35



Spare parts list TR 850, TR630

Front push stop

17

22

36 9800 1263 01



TR 850, TR 630 Spare parts list
No. Description Remark Quantity Part number
1 Shaft 1 33820108 20
2 Clamp 2 3382 0107 79
3 Bracket 2 33820108 21
4 Handle 1 3382 0108 22
5 Spring 1 4812 0704 35
6 Spring 1 4812 0704 39
7 Lever 2 4812 0704 08
8 Stop 1 4700 3775 50
9 Spacer 1 4700 3775 49
10 Spring 1 4700 3775 48
11 Knob 1 4700 3775 51
12 Screw M6 x 35 mm 8.8 A2K 1 -

13 Nut M6 A2K 1 -
14 Washer 8.4x16x 1.5 mm 7 -
0.33 x 0.63 x 0.06 in. 300 HV
15 Nut M8 DIN985 3 -
16 Screw M8 x 20 mm 8.8 A2K 2 -
17 Screw M8 x 30 mm A2-70 6 -
18 Screw M8 x 60 mm 8.8 A2K 4 -
19 Screw M8 x 16 mm 8.8 A2K 1 -
20 Screw M6 x 20 mm 4.8 A2K 2 -
21 Screw M8 X 25 mm A2-70 4 -
22 Washer 8.4 x 25 x 2 mm 2 -
0.33x0.98 x 0.12in.
23 Bracket 1 33820108 11
24 Cover 1 33820108 12
25 Screw M8 x 16 mm 8.8 A2K 2 -

9800 1263 01

37



Spare parts list TR 850, TR630

Rear push stop

17

22

22

38 9800 1263 01



TR 850, TR 630 Spare parts list
No. Description Remark Quantity Part number
1 Shaft 1 33820108 20
2 Clamp 2 3382 0107 79
3 Bracket 2 33820108 21
4 Handle 1 3382 0108 22
5 Spring 1 4812 0704 35
6 Spring 1 4812 0704 39
7 Lever 2 4812 0704 08
8 Stop 1 4700 3775 50
9 Spacer 1 4700 3775 49
10 Spring 1 4700 3775 48
11 Knob 1 4700 3775 51
12 Screw M6 x 35 mm 8.8 A2K 1 -

13 Nut M6 3 -
14 Washer 8.4x16 x 1.5 mm 6 -
0.33 x 0.63 x 0.06 in. 300 HV
15 Lock nut M8 3 -
16 Screw M8 x 20 mm 8.8 A2K 2 -
17 Screw M8 x 30 mm A2-70 6 -
18 Screw M8 x 60 mm 8.8 A2K 4 -
19 Nut M8 1 -
20 Screw M6 x 20 mm 4.8 A2K 2 -
21 Screw M8 x 25 mm A2-70 4 -
22 Washer 8.4 x 25 x 2 mm 2 -
0.33x0.98 x 0.12in.
9800 1263 01 39



Spare parts list TR 850, TR630

Handbrake

40 9800 1263 01



TR 850, TR 630 Spare parts list
No. Description Remark Quantity Part number
1 Housing 1 4700 2863 27
2 Handle 1 4700 2882 00
3 Pin 1 4700 2884 46
4 Spring 1 4700 2882 02
5 Spacer 1 4700 2882 01
6 Snap ring 1 4700 1510 11
7 Nut M10 1SO7040 4 -

8 Washer 10.5 x 23 mm 4 -
0.41x 0.91 in.
9 Screw M10 x 45 mm 8.8 A3K 4 -

9800 1263 01

41



Spare parts list TR 850, TR630

Labels

TRB50) ———

42 9800 1263 01



TR 850, TR 630 Spare parts list
No. Description Remark Quantity Part number
1 Data plate 1 -

2 Screw KDS 2 x 5 mm 4 -
3 Product label "TR850" 1 3382 0108 23
4 Product label "TR630" 1 3382 0108 27
5 Product label Chicago Pneumatic 2 33820108 24
6 Safety label Rotating engine components 4 4700 9034 23
7 Label Hydraulic oil level 1 4700 2723 23
8 Nosie level label 1 -
9 Label Diesel 1 4700 9916 58
10 Label Lifting point 1 4700 3575 87
11 Safety label Read instruction manual 1 4700 9046 80
12 Label Handbrake 1 4700 3899 44
13 Label Starting instructions 1 4812 0706 84
14 Label Use ear protectors 1 4700 2818 98
15 Label Securing point 2 4700 3827 51
16 Label Battery disconnector 1 4700 9048 35
17 Instruction manual box 1 4700 3837 05
18 Wire 1 4700 3576 43
19 Key-ring 1 4700 3582 54
20 Safety label Read the safety and operating instructions 1 4700 9034 25
21 Safety label Hot surfaces 1 4700 9034 24
22 Label Emergency stop 1 4812 0707 09
23 Label 2 3382 0108 26
24 Label 2 3382 0108 25
9800 1263 01 43



Spare parts list TR 850, TR630

Kits

One year service kit

One year service kit
Part number 3382 1000 74

Description Remark Quantity Part number
Fuel filter 2 4700 2383 60
Pre-fuel filter 1 -
Engine oil filter 2 -
Air filter 2 4700 2395 06
Hydraulic oil filter 2 4700 9355 77
Seal kit, drum motor
Description Remark Quantity Part number
Seal kit Drum motor 1 4700 9406 44
Shock absorber repair kit
Description Remark Quantity Part number
Shock absorber repair kit 1 3382 1000 75
Shock absorber For engine frame. 4 4700 2880 63
See section "Engine frame and covers".
Shock absorber For lower frame. 2 3382010598
See section "Engine plate".
Shock absorber See section "Engine frame and covers". 1 4700 7913 73
Shim See section "Engine frame and covers". 4 4700 2884 01
Washer 10.5 x22 x 2 mm 16 -
0.41 x 0.87 x 0.08 in. 300 HV
See section "Engine frame and covers".
Screw M10 x 40 mm 8.8 A3K 8 -
See section "Engine frame and covers".
Nut M10 ISO7040 8 -

See section "Engine frame and covers".

44 9800 1263 01



TR 850, TR 630 Spare parts list

Drum kit 630 mm (24.8 in.)

Description Remark Quantity Part number
Drum kit 630 mm (24.8 in.) 1 4700 3765 58
Drum 4
Scraper 4
Scraper 4

9800 1263 01 45



TR 850, TR 630

46

9800 1263 01



TR 850, TR 630

9800 1263 01

47



Chicago

Pneumatic

2011-07 | No. 9800 1263 01
© Copyright Atlas Copco Construction Tools AB | STOCKHOLM ¢ SWEDEN




